J Ein Unternehmen der Salzgitter Gruppe
Inapection cerxtificate 3.1 No. {AD3) 641071
DIN EN 10204 Page 1/2
{ADY) Date 08.04.2015
No.ia7} Plesa 23.02.2015 HNo.iam
Pucheser Salzgitter Mannesmann Conmer  Plesa Anahuac y Cias., S.A, de C.V
(0] International GmbH 54940 COL. SAN FRANCISCO CHILPAN
40409 Dlsseldorf MEXIKO
foiiet W-Shapes acc. ASTM A6 WorksorderNo. 0000408327
{80} {A0B)
DispatchnotaNo. 0085511157
Steel prade and tarms of defivary ASTM A 992-063 07.04.2015
{B02-B03) ASTM A 992-06a:2007 Inspaction WS
(D5}
Material data so-am
iteam Hest No. Quantity | Cond, of delivery | Product Langth £t |weight kgs
[L:04] (BOB) {04} {BO7} {803-B11) {B12}
07 18050 72 AR W12X26LBS/FT 40! 33.972
07 18051 36 AR W12X26LBS/FT 4Q° 16.986
= 108 AR: esrolled 50.958
Dimensional check and visual examination of the surface condition;:
without objection
Ladle analysis icu-co
Haat No, c Si Mn P s N Al \' Nb Ti
1Be7 % % % % % % % % % %
=03 <04 0,50- 1,60 20,038 £0,0456 <0012 0,15 <005
18050 0,09 0,15 i,2¢9 0,015 10,010 (0,012 0,013 |0,05 0,00 0,00
18051 0,09 0,20 1,30 0,017 (0,014 (0,012 (0,011 0,05 0,00 0,00
Heat No. Cu Cr Ni Mo Sn EV1l 1) (V+Nb
{807} % % % % % % %
20,60 <835 <045 <015 £045 5015
18050 0,34 0,10 0,13 0,03 0,02 0,37 0,05
18051 0,30 0,10 0,12 0,03 0,02 0,37 0,05
1} EV1: CEV=CoMn/B+Mo/5+Nif15:Cr/5+V/5+Cuf15
Steel making: Electric process
{Cra)
Tensile test cucm
Heat No. Produst tucaﬁml Direct. | Typa | Yield poimt Tonsila streagth | Elengation ReH/Rm
{807} 1C00} {€0n) |iCozj |{Ci0) | {c13} (c1z) 1613)
ReH Rm 200mm
] )] K] N/mm2 {N/mm2 %
H5-450 450 - 650 218 <0485
18051 W12X26LBS/FT FL| L P 412 555 21 0,74
18051 W12X26LBS/FT FL L P 429 568 28 0,76
1} FlL: Flange 3 P:  prismstic
2 L longitudingl
We hereby certify that the dalivared meterial complies with $he tarms of the order.
(zo1}
f Tradamark Palner Triges Gmblt Inspaction Raprasantative
3 Gerhard-Lzces-Moyer-Str. 10 Z02)
D-31228 Paing
{AD1) Link

This certificate was preparad by a suitable data processing systam and ks valid witheut signature accarding to EN 10 204, saction 5.
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Ein Unternehmen der Salzgitter Gruppe

Inspection certificate 3.1 No. {AD3) 641071
DIN EN 10204 Page 2/2
{AD2) [ata 08.04.2015
No.(407) Plesa 23.02.2015 No.{mn
Purchiser Salzgitter Mannesmann Consumer Plesa Anahuac y Cias., 8.A. de .V
{A08) International GmbH 54940 COL. SAN FRANCISCO CHILPAN
40409 Dlgseldorf MEXIKO

Product W-Shapes acc. ASTM A6 WorksorderNo. 0000408327
{801} [A8)

DispatchnoteNo. (0085511157
Steal grade and tarms of delivery ASTM A 992-06a 07.04.2015
{B02-B03) ASTM A 992-06a:2007 Inspection WS

[AD5)

Fully killed steel produced by
an electric arc furnace

We beraby certify that tha delivared material complies with the terms of the order.

{Z01)
f Trademark Poinet Triger GmbH Inspection Reprosentative
=7 (AD) Gerhard-Luces-Mayer-Str. 10 (202}
D-31226 Paine
{AD1) Link

This certilicats was praparsd by a suilabl data processing systam and is valid without signature according to EN 10 204, saction 5.



